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Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 80MHz / DFT-S OFDM / 16Q 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A180 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A181 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / 64Q 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A182 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A183 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / 256Q 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A184 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A185 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

 

FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A186 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A187 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

 

FR1 n41 / 90MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A188 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A189 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

 

FR1 n41 / 90MHz / DFT-S OFDM / 16Q 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A190 of A435  

TEL : +86-512-57900158 Report Issued Date : Feb. 09, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZK1G  

 

 

 FCC RF Test Report Report No. : FG0D3003D 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

  




